14.1.1 HVBS-710SG Table and Stand Assembly — Exploded View

101(2)

100
o8 N2)
99
1y 103
- 7 & &

(2)
[}, —78

3

) 54253
< 56(2)

: 50
- 52(2 l_
51(2)
- 1 55 57(2)
45(3 |

44(3)

23



14.1.2 HVBS-710SG Bow Assembly — Exploded View

SO

187

184

24



14.1.3 HVBS-710SG Assembly — Parts List

Index No. Part No. Description Size Qty
I, HVBS710S-1............... BOttOM PaN.... oo 1
1-1........... TS-0060071 ................ HeX Cap SCreW ........ccvveiiieiiieiieeeieeeieeen 3/8" x1-1/2" ............... 2
1-2 . TS-0570031 ................ HeX NUE ..o 38" 2
1-3..... HVBS710S-1-3............ SUPPOIT POST... et 1
14..... TS-0720071 ................ Spring Washer ..., LA i, 2
1-5........... TS-0050021 ................ HeX Cap SCreW ........ccouviieeiiiiieeeiii e /4" x5/8" ... 2
2 HVBS710S-2............... Feet-Stand (RIGNL).......coouuiuii e 1
S HVBS710S-3............... Feet-Stand (Left) ..o 1
S HVBS710S-4............... PANEL.... 2
5 HVBS710S-5............... Clear HOSE .....ccovvviiiiiiiiiec e, T RSURTPRPTRTIN 1
L JUTTT HVBS710S-6............... PUMP o 1/8HP 1PH................. 1
< T TS-0050011 ................ HeX Cap SCreW......cccvvvveiiiieeiiieeeiieeeieeeaeeeann 14" x /2" ..o 4
1S HVBS710S-9............... [0 7= 4o S 1
10 HVBS710S-10............. HOSE ClAMP ... e 1
11, HVBS710S-11............. HOSE ..o /16" . 1
12, HVBS710S-12 ............. Coolant Tank ........ccuevveiiiiiiiieiiieeine e Ol i, 1
13 HVBS710S-13.............. HaNGIE. ... e 1
14........... TS-0081031 ................ HeX Cap SCreW ........ccouviiieieiiieeeiii e 5/16" X 3/4"......cee 4
15, TS-0680031 ................ Flat Washer ... 5/16" .. 4
15-1......... TS-0720081 ................ Spring Washer ..o, 5I16" .. 4
16............ HVBS710S-16............. Wheel.....ooi i, B 2
16-1......... TS-0680061 ................ Flat Washer ..., 12" i 2
18...cceene HVBS710S-18............. AXIB e 1
19, HVBS710S-19............. L0011 =] g 1o PRI 2
20............ TS-0051071 .....oveeenee HEeX Cap SCreW.......cvvveveviieeiieeeieeei e 5/16" x 1-1/2".............. 4
21............ TS-0680031 ................ Flat Washer .........ccooooiiiiiiiiiiii e, B5/16" . 8
21-1......... TS-0720081 ................ Spring Washer ..o, BI16" ..o, 4
22, TS-0561021 ................ HeX NUL ... 5I16" .. 4
23 HVBS710S-23 ............. o o] SRS 1
24 HVBS710S-24 ............. P e 2
25 . HVBS710S-25............. Lock KNOD ..ccovviiiiiic A" x 314" ..o 1
26 HVBS710S-26.............. FIIEET ... e e 1
27 o HVBS710S-27 ............. BraCKet .. .o 1
28, HVBS710S-28............. BraCKet....coiiieeiiiee e 1
29. . HVBS710S-29............. Chip GUIAE Plate......uueiiieceiieeei e 1
30............ TS-0081031 ................ HeX Cap SCreW......ccccvvveviiieeiieciii e 5/16" X 3/4"................. 2
3l TS-0561021 ................ HeX NUL ... 5/16" .. 2
31-1......... TS-0720081 ................ Spring Washer ........ccoivvviiiiiiiiiinceeee, 5I16" ..o, 2
32, TS-0680031 ................ Flat Washer .........ccoooiiiiiiiiiiii e, 5/16" . 2
32-1......... TS-0081051 ................ HexX Cap SCreW........ccvvveiiiiiiiiiieeieeeeee 5/16" X 1" oo, 2
33, TS-0720081 ................ Spring Washer ..., 5I16" . o 2
34 TS-0561021 ................ HeX NUL ..o 5I16" .. 2
35, HVBS710S-35............. LOWET DISC... i eeieeit ettt et e et e e e e e e aaeaes 1
36, TS-1505021 ................ Socket Head Cap SCrew........ccccvvevvveiinneennnnn. ML0 X 20....c.ciieeenaenn. 4
37 . HVBS710S-37............. SWIVET BASE ...ttt 1
43, HVBS710S-43............. BOttOM SUPPOIT ... et 1
44............ TS-0081051 ................ HeX Cap SCreW .......ccovvveviiiiiiiieeeieeeei e 5/16" X 1" oo 3
45............ TS-0720081 ................ Spring Washer ........cc.ccooviiiiiiiiineee BI16" i 3
46............ HVBS710S-46 ............. LY UT o] o T i o T 1
47 ............ HVBS710S-47 ............. Hydraulic CYIINAEr ........uuiiiiii e 1
48............ HVBS710S-48............. CYlINAEr COVET .. 1
49............ HVBS710S-49 ............. Round Head SCrew ..........cooveviviiiievineninen 4" x 12" e 2
50, HVBS710S-50............. SUPPOIT PIALE ... 1
51.......... TS-0060051 ................ HexX Cap SCreW........ccovvviiiiiiiiiiiceieceeeen 38" X 1" 2
52, TS-0720091 ................ Spring Washer ..o /8" 2



Index No. Part No. Description Size

53, TS-1492041 ................ HeX Cap SCreW .....cccuvivviiiiieiieeeee e M12 X40....cccccvveniennnns
54 . ... TS-1540081 ................ HeX NUL ..o LY i
55, HVBS710S-55............. SPIASH GUAI.......iiiii e
56, TS-0081031 ................ HeX Cap SCreW ........ccvoveiiiiiiieiiieeieeeeeen 5/16" X 3/4".......cccuun....
57 .. TS-0720081 ................ Spring Washer ..., B5I16" ..o
59.. e TS-2311181 ................ HeX NUL ... M18 X 2.5..cccciiiiiiine 2
60...ccunnnn. HVBS710S-60............. WASHET ... e
6l..eennnnn. HVBS710S-61............. BUshing .......cooovviiiiiii @22 x28 x 7Tmm.........
62...cuunnnn. HVBS710S-62............. Pivot Shaft.........ccooovieiiiiii e, 22MmM .
63 HVBS710S-63............. PIVOU AN
64...ceen... TS-0561021 ................ HeX NUL ... 5I16" ..
65............ TS-0051071 ... HeX Cap SCreW......ccvvvvveiiieeiieeiiieeeieeeeaeeenn 5/16" x 1-1/2"..............
66............ TS-0570031 ......ovven. HeX NUL ... 3B
67, TS-0060081 ................ HeX Cap SCreW ........ccvvviiiieiiieiiiieeieeeieee 3/8" x1-3/4" ...............
68....ccceenn. HVBS710S-68 ............. PIALE ... et
69............ TS-0060071 ................ HexX Cap SCreW........ccvvvviieiiieiiieeieeeeeee 3/8" x1-1/2" ...............
70, TS-0720091 ................ Spring Washer .........c.ociiiiii 318"
T2, HVBS710S-72.............. UPPET DISC...vteieii ettt
T3, TS-1505021 ................ Socket Head Cap SCrew........ccccvvevvveieineennnne. M10 X 20....ccieieenaann.
T4 HVBS710S-74 ............. Lock Handle..........ooooeiiiiiiiiiii e, 3/8" X 50MM ......unneee.e.
75, HVBS710S-75............. Bronze BUSHING.......coouuiiiii e
76 HVBS710S-76............. TRIUSE SHaft....coeiiii e
T HVBS710S-77 ............. SR ettt
77-1......... HVBS710S-77-1.......... RIVEL ..o 23X4mMm....nenn,
78, HVBS710S-78............. ANGIE INAICALON ... i
78-1......... HVBS710S-77-1.......... RIVEL . 2.3X4 MM
8l..oeeennnn. HVBS710S-81 ............. 1= 1o
82..in. HVBS710S-82............. Handwheel ASSEMDIY .......coooviiiii e
83 TS-0270031 ................ SEESCIEW .. it 5/16" X 3/8"......ccevvnnn.
84............ HVBS710S-84 ............. [I=T= o IR Yol =T PPN
85 . . HVBS710S-85............. KBY it 5X20MM.....cueeennnnnnn.
86............ HVBS710S-86 ............. Lead SCrew BracCKet .........cccuuuiiiiiiiieiiiiieeeei et
87 e HVBS710S-87 ............. ACME NUL ...
88 HVBS710S-88............. BULLON L.
8. HVBS710S-89............. RELAINET ... e
90............ TS-2361051 ................ Spring Washer ........cc.ccooviiiiiiiieee M5,
9. HVBS710S-91.............. Round Head SCrew ..........ccveevviieeiiiennniinn. M5 X8
92... TS-1506031 ................ Socket Head Cap SCrew...........ceveveevenneeennnnn. M12 X30....ccivverneennn.
93, TS-0720111 ................ Spring Washer ........cccoovvviiiiiiiiiiie e, 12" i
9............ HVBS710S-94 ............. TOP SUPPOIT . ..ttt
95. . TS-0081031 ................ HeX Cap SCreW ........coouvuieiiiiiieeeiii e 5/16" X 3/4"......cccce
9. TS-0720081 ................ Spring Washer ..., BI16" . i
97 e HVBS710S-97 ............. 1[0 ST o] o] o APPSO PPPTTTRR
98 TS-1491061 ................ HeX Cap SCreW.......ccovvviiiiiiiiiieeeieceiiiee e M10 X40......ceeeeveiennne
99, TS-1540071 .....ccuven... HeX NUE ... MLO ..o
100.......... TS-0720091 ................ Spring Washer .........c.ccooiiiiiiin i 318"
101.......... TS-0060061 ................ HeX Cap SCreW .......ccovvveviiiiiiiieeeeeeeei e 3/8"x 1-1/4" ...............
102.......... HVBS710S-102 ........... LIMIt SWILCH «oeeeee e
103.......... HVBS710S-103 ........... Limit SWItCh COVET ....ciiieiiiiii e
104 .......... HVBS710S-104 ........... HeX Cap SCreW .......cccvvveiiieiiiiiiiiceieeeeeee 3/16" X 3/8"....veeiiiann.
105.......... TS-0081051 ................ HexX Cap SCreW ........ccvvviiieiiieiiieeieeeneeen 5/16" X 1" oo,
106.......... TS-0680031 ................ Flat Washer .........cooooiiiiiiii e 5/16" .
107.......... HVBS710S-107 ........... THUMD SCreW. ...
108.......... HVBS710S-108............ STOP BraCKetl.....coiiiiiiiii i
109.......... HVBS710S-109 ........... WOIK SEOP. ..ottt e e
110.......... TS-0561021 ................ HeX NUL ... 5/16" ..o
111.......... TS-0081051 ................ HeX Cap SCreW........covvvviiiiiiiieeeieceiii e 5/16" X 1" oo



Index No. Part No. Description Size

112.......... HVBS710S-112 ........... STOP RO .
114.......... TS-1492031 ... HeX Cap SCreW ........ccvveiiiieiiieiiiieeieeeieee M12 X 35..............
115.......... TS-0720111 ................ Spring Washer ........ccoivvviiiiiiiiiineeee, 12" i,
116.......... HVBS710S-116 ........... Do YT SN
117.......... TS-0060071 ................ HeX Cap SCreW ........covvveiiiiiiiieeeieceeiee e 3/8" x 1-1/2" .........
118.......... TS-0720091 ................ Spring Washer ..., 318"
119.......... HVBS710S-119 ........... Hexagonal StU ..........ooiiiiii e
120.......... TS-0680041 ................ Flat Washer ... 38",
121.......... HVBS710S-121 ........... FIOALING VISE ...ttt
122.......... TS-0570031 .......ceen... HeX NUL ... 38"
123.......... TS-0060031 ................ HeX Cap SCreW .......ccovvveviiiiiiiieeeeeceei e 3/8" x3/4" ............
124.......... HVBS710S-124 ........... SPring BraCket ......couuiiiiiiiii e
125.......... HVBS710S-125 ........... Spring Adjusting Rod..........c.cccovvviiiiiineeinns 3/8"
126.......... HVBS710S-126 ........... SPFING ettt e e e
127.......... HVBS710S-127 ........... SAW BOW et
127-1....... TS-0051061 ................ HexX Cap SCreW........ccvveivieiiniiieeeieeeee 5/16" x 1-1/4"........
127-2....... TS-0720081 ................ Spring Washer ..., 5/16" ...
127-3....... TS-0267042 ................ Socket Set SCreW.......oovveevvveeviiiiiieeeeeeeeiiieennn 1/4" x 3/8" ............
128.......... TS-1503051 ..o Socket Head Cap SCrew........ccceveevvvevenneennnnn. M6 X 20.......c........
129.......... HVBS710SG-129......... VENE PIUG. ..o
130.......... HVBS710S-222 ........... KBY e 6 X6 x20 mm.......
131.......... TS-0060051 ................ HeX Cap SCreW .......ccovvvviviiiiiiieeeeeceii e 38" x 1",
131-1....... TS-0720091 ................ Spring Washer ........cc.ccooviiiiiiii e 3/8
131-2....... TS-0680041 ................ Flat Washer ..., 318"
133.......... HVBS710S-133 ........... Drive WHEEI.....oveii e
134 i Blade (local purchase) ........ccccooevevviiiiiiiinenes 3/4" x 0.032" x 93"
135.......... HVBS710S-135 ........... Blade Back COVEN ....c.uuiiiiiiiii et e e e
136.......... HVBS710S-136............ WHhEEI COVE ...t e
137.......... HVBS710S-137 ........... KNOD . e
137-1....... TS-0680021 ................ Flat Washer ..., VA" i
138.......... TS-0680021 ................ Flat Washer ... A" i
139.......... HVBS710S-139 ........... Round Head SCrew ...........cceevviiiiiiiiiiiinnnenn, 1/4" x 1/2" ............
140.......... HVBS710S-140 ........... Adjustable Guide Knob.............c.ooooeiiiiiiinnnnn. 3/8"x 1-1/4" .........
141.......... HVBS710S-141 ........... Adjustable Bracket (Rear).......c.ccovveviiiiiiii e
142.......... BB-608ZZ.................... Ball BEaring ........cooveevveveiiiiiiiieeeeeeeii e 608ZZ.........cccvunn.
143.......... HVBS710S-143 ........... Bearing PiN......ccocooviviiiiiiii e, 8mm......ccoeeeennnns
144 .......... HVBS710S-144 ........... Adjustable Blade Seat (Rear).........cccovvvviiiiiiiieieee e
144-1....... HVBS710S-144-1 ........ Adjustable Blade Seat (Front) ...........ocooeviieiiiiinneiiiiinneceiineeeeeenn
145.......... TS-0561032 ................ HeX NUL ... 3/8"-24UNF ..........
145-1....... TS-0720091 ................ Spring Washer ........ccoovvviiiiiiiiiincc e, 318"
146.......... HVBS710S-146 ........... Eccentric Shaft ASsembly ...
146-1....... HVBS710S-146-1 ........ Center Shaft ASSEMDIY ..o
147 .......... HVBS710S-147 ........... Vertical Cutting Plate ..........ooouiiiiiii e
147-1....... HVBS710S-147-1 ........ SeAL Plate......cociiiiiiii e
147-2....... TS-081F031 ........ce...... Flat Head SCrew ..........ocevviiiiiieiiiiiiiiiieee, 4" x 172" ............
152.......... HVBS710S-152 ........... TOP SUPPOIT. ..ttt ettt e e e e e e e e eennes
153.......... HVBS710S-153 ........... HeX Cap SCreW .......ccovvveviiiiiiiieeeeecei e 3/8"x 1-1/4" .........
154.......... TS-0720091 ................ Spring Washer ........cc.cooviiiiiiii e 3/8"
155.......... TS-0570031 ......ovven. HeX NUL ..o 38",
156.......... HVBS710S-139 ........... Round Head SCrew .........ccoevvveviiiievinnennnennn /4" x 1/2" ............
157.......... TS-0680021 ................ Flat Washer .........ccooocoiiiiiiiiiii e, 4" i,
158.......... HVBS710S-158 ........... Brush HOIEr.......couii e
159.......... TS-0267021 ................ Socket Set SCreW.......cooveevvveeiiiiiee e, 4" x 14" ............
160.......... HVBS710S-160 ........... Fixed BUSHING ....uuiiiiiiiiii e
161.......... HVBS710S-161 ........... Brush ....ooooiiii 1-1/2"x 6 mm.......
162.......... HVBS710S-162 ........... SUPPOIT RO ...
163.......... HVBS710S-163 ........... NOZZIE COCK ...t e



Index No. Part No. Description Size

164.......... HVBS710S-164 ........... NOzzle COCK SUPPOIt.....ccviieiieiie e
165.......... TS-0267051 ................ Socket Set SCreW.......coovevvvviiiieiiievieeeeeeannn 1/4" x 1/2" ....
166.......... HVBS710S-166 ........... Socket Head Cap SCrew.........cccuvvvevevvinnenenn. 5/16" x 1-1/8"
166-1....... TS-0720081 ................ Spring Washer .........coeveviiiiiiiiiiine e, 5/16"............
167.......... HVBS710S-167 ........... CoNNECtion TUDE .......iiiie e
168.......... HVBS710S-168 ........... HOSE oot
169.......... HVBS710S-169 ........... HOSE it
170.......... HVBS710S-170 ........... VaAIVE ..o
171.......... HVBS710S-171 ........... HOSE ClamMp ... i
172.......... HVBS710S-172 ........... Bracket.. ..o
172-1....... TS-0050011 ................ HEX Cap SCreW ......ccoevvvnieeiiiiiieeeiiii e 1/4" x 1/2" ...
172-2....... TS-0720071 ................ Spring Washer ........cc.ccooviiiiiiieee 1/4"..............
172-3....... TS-0680021 ................ Flat Washer .........cooooiiiiiiiiiie 4"..............
173.......... HVBS710S-173 ........... Adjustable Bracket (Front) .........cocooiieiiiiniiiiiiiniieeeeenn
174.......... HVBS710S-174 ........... Blade GUAard ..........ooviiiiiiiei e
175.......... HVBS710S-175........... Round Head SCrew .........ccooveviviiiiiiineennen 3/16" x 1/4"...
176.......... HVBS710S-176 ........... Sliding Guide Plate...........cooeeviiiiiieii e
177.......... TS-0050011 ................ HEX Cap SCrEW .......cvvvviieeieiiiieeeiieeeeeiineeeas 1/4" x 1/2".....
178.......... HVBS710S-178 ........... Blade Tension Sliding BIOCK...........c.ccooiiiiiiiiiiiiieei,
179.......... TS-0270071 ................ Socket Set SCreW.......ocvvvveviiiiiiiieeiiieeeeeiinnn, 5/16" x 3/4"...
180.......... TS-0051071 ................ HEX Cap SCreW .......oevvviiieeiiiiiieeeiiie e 5/16" x 1-1/2"
181.......... HVBS710S-181 ........... Sliding Draw BIOCK .......ccccuuiiiiiiiiieeiii e
182.......... HVBS710S-182 ........... Bearing BUSHING..........coooviiiiiicie e,
183.......... BB-6203ZZ.................. Ball BEAring .......cccvvvvvvieiiiieiiie e 6203ZZ ........
184.......... HVBS710S-184 ........... Idler Wheel ...
185.......... TS-0680031 ................ Flat Washer .........ccoooiviiiiiiii e, 5/16"............
185-1....... TS-0720081 ................ Spring Washer ........cccoivvviiiiiiiiice e, 5/16"............
186.......... TS-0081031 ................ HexX Cap SCreW ........ccvvviviiiiiieiiiceieeeeeen 5/16" x 3/4"...
187.......... TS-0680041 ................ Flat Washer .........ccooooviiiiiiiiiii e 38",
188.......... HVBS710S-188 ........... Blade Tension Handle .............cooiiiiiiiiiiiiii e,
189.......... HVBS710S-189............ SUPPOIt Plate .. ...
190.......... TS-0680021 ................ Flat Washer .........cooooviiiiiiiiiiiiee /4"..............
191.......... TS-0050011 ................ HEX Cap SCreW .......ovvvviiieeiiiii e e 1/4" x 1/2" ...
192-1....... HVBS710SG-192-1...... 1Y o] (o PP 1HP 1PH......
................ HVBS710SG-192-MF... Motor Fan (not Shown)...........cccciviiiniiiiiici e,
................ HVBS710SG-192-MFC Motor Fan Cover (N0t ShOWN) .......ccccvviviiiieiiiieii e
................ HVBS710SG-192-JB.... JUNCLION BOX....uuuiiiiiiiiieiiiii e
................ HVBS710SG-192-JBC . JUNCLION BOX COVE ...cvvuiiiieiiiieiie e e e e e e e
192-2....... HVBS710SG-192-2...... Strain Relief . ..o
192-3....... TS-1490031 ................ HexX Cap SCreW........ccvvviiiiiiiiiiieeieeeieee M8x20..........
192-4....... TS-2361081 ................ Spring Washer ..., gmm...........
193.......... HVBS710S-193 ........... KBY it 5mm...........
194-1....... HVBS710SG-328......... WOrm Shaft ..o
195-1....... HVBS710SG-195-1...... Gear FIANGE.......oooviiiii e
195-2....... TS-1503051 ..............e Socket Head Cap SCrew........ccceveevvvevivneennnnn. M6x20..........
196-1....... HVBS710SG-196-1...... Gear BoX ASSEmMDBIY........oovviiiiici e,
197.......... HVBS710S-197 ........... Splash Guard (Front).........ccccoeeiiiiiiieiiin e,
198.......... TS-0680021 ................ Flat Washer ........ccooovviiiiiiiiee 4"..............
199.......... TS-0720071 ... Spring Washer........ccoocoivviiiii e, 1/4"..............
200.......... TS-0050011 ................ HeX Cap SCreW ........ccvvviiiieiiieiiiieeieeeieee 1/4" x 1/2" ...
201.......... HVBS710S-201 ........... (7] o1 o] I = o ) U
................ HVBS710S-250 ........... Magnetic Contactor (Not ShOWN) ..........ocovvvviiiiiiiiieieiiieees
202.......... HVBS710S-202 ........... Strain Relief Fitting ........ccoi i
203.......... HVBS710S-203............ Control Panel........coouiiiiiii
204 .......... HVBS710S-204 ........... Round Head SCrew ...........cccceveeviviiieeiiiinnens 3/16" x 3/8"...
205.......... HVBS710S-205 ........... Start SWItCH .....uviii
206.......... HVBS710S-206 ........... SEOP SWILCH e
207.......... HVBS710S-207 ........... Emergency Stop SWitCh.........cocoiiiiiiiiiii e,

28



Index No. Part No. Descriptions Size

208.......... TS-0050031 ................ HeX Cap SCreW ........ccvveiiiieiiieiiiieeieeeieee 1/4" x 3/4"
209.......... HVBS710S-WL............ Warning Label (not shown) ..........cccooiviiiiiniiii,
210.......... HVBS710S-LBDA ........ Label — Blade Direction Arrow (not shown).....................
211.......... HVBS710SG-ID........... [.D. Label (not ShOwWn) .......cc.oiiiiiiiiiiiiii e
................ HVBS710S-HP ............ Hardware Package (see contents page 8)............ccc.......
................ JETLOGO-1....ccevvveeee . JET LOQO ... 22347 X8
................ STRIPE-1-3/4......c....... JET SHIPL...eviiiiiiiiiiiiiiieeeeceeeiiii e 123147

29



14.2.1 HVBS-710SG Gearbox Assembly — Exploded View

89]
P
(N
f

30



14.2.2 HVBS-710SG Gearbox Assembly — Parts List

Index No.

Part No. Description Size Qty
HVBS710SG-196-1...... Gearbox Assembly (index #1 thru 42) .........coovviiiiiiniii e, 1
HVBS710SG-129......... VENE PIUG . e e e e e 1
TS-1503051 ............... Socket Head Cap SCrew..........coevevvevenneeennnnn. M6 X20......ccccevevnennnn. 5
HVBS710SG-303......... GEAN BOX COVE ...ttt e e e e eans 1
HVBS710SG-304......... LT 1] S PP 1
HVBS710SG-305......... Drive Gear ASSEMDIY........couuiiiiii e 1
HVBS710SG-306......... DIIVE SNaft. ... 1
HVBS710SG-307......... KBY e 5x80mMm.....c..cccuenn... 1
HVBS710SG-308......... C-RING .ottt S-25. i, 3
BB-6205..........ccccevnneee Ball BEAring .......cccuvevvviiiiiieiiieecieec e, 6205 ... ..o 2
BB-6201..........ccccevnneene Ball BEAring .......cccvvevvviiiiiieiii e, 6201 ... 5
HVBS710SG-312......... Transfer Gears ASSEMDIY ... ....iiiii i 1
HVBS710SG-314......... Socket Head Cap SCreW........cccevvvvvvevevnennnnnn. M5 XI5, 1
HVBS710SG-315......... Adjustable Bracket ..o 1
HVBS710SG-316......... KBY e 6X18mMm.....ccoceeennnes 1
HVBS710SG-317......... BUSHING .. 1
HVBS710SG-318......... D UL T = [ P 1
HVBS710SG-320......... WOIM GBAI ...ttt 1
HVBS710SG-321......... INPUE GRAIS. ...ttt et e e e e e e 1
HVBS710SG-324......... MOTOE COVEY ... ettt ettt et e e e 1
HVBS710SG-326......... SEEPIN oo 6X15mMm....ccccceennnnnn. 2
HVBS710SG-327......... O-RING..ciiiiiiii (€151 1
HVBS710SG-328......... WOImM Shaft ... 1
HVBS710SG-329......... GEAr FlaNgE.....cee e 1
TS-1503051 ................ Socket Head Cap SCreW........cccevevvvvevevnennnnnn. M6 X 20.......ccevveeneeannn. 1
HVBS710SG-331......... LT =T =0 ) 1
HVBS710SG-332......... Oil Seal ...enevieiiiiie e 30 x42 X7 mm........... 1
HVBS710SG-333......... [ gTe [[or= 1o g = F= L £~ PR 1
TS-2284081 ................ Flat Head SCrew ........cooevvviiiiiiiiiiiieeee, MA X8, 3
SB-1/4.....ccooiiviiiiieiann, Steel Ball......coovviiiiiiicei e, A" i, 1
HVBS710SG-336......... Compression SPring ........cceeeeeeeneieiiieeieaeinnns LA™ 1
HVBS710SG-337......... Plastic HaNIE ..........coouuiiiiiii e 1
HVBS710SG-338......... O-RING..ceiiiiii e 7TX15mMm....oennnn.n. 1
HVBS710SG-339......... {1 TSP SPPRN 1
HVBS710SG-340......... St PIN oo 3X20 MM, 1
TS-1490031 ................ HeX Cap SCreW .....cocuevveiiii e M8 X20.....ccceevieeinnnnns 2
TS-2361081 ................ Spring Washer ........cccocooovviiiiiiiineee 8MM . 2

31



32

LA
3| L z __ ¢ 14 S
Cr
| | | _ b O
L85 zas -
cgs
ZA
dNNd—LINY10092 -
Zn g
LA N
HOLOW—MVS
LN

LA NOZZ
—1 Q€L-2

o oo
© |+
© |1

15.0 Electrical Connections for HVYBS-710SG




	HVBS-710SG Band Saw
	1.0 Warranty and Service
	2.0 Table of Contents
	3.0 Safety Warnings
	4.0 About this manual
	5.0 Features
	6.0 Specifications
	7.0 Set-Up and Assembly
	7.1 Unpacking and cleanup
	7.2 Shipping contents
	7.3 Assembly
	7.4 Vertical cutting plate
	7.5 Vertical support post
	7.6 Coolant system

	8.0 Electrical connections
	8.1 Grounding instructions
	8.2 Voltage conversion
	8.3 Extension cords

	9.0 Adjustments
	9.1 Squaring blade to table
	9.2 Squaring blade to vise
	9.3 Vise positioning
	9.4 Miter cuts
	9.5 Setting feed rate
	9.6 Counterbalance spring
	9.7 Blade installation/replacement
	9.8 Blade tension
	9.9 Blade tracking
	9.10 Test cutting to verify adjustment
	9.11 Setting blade speed
	9.12 Blade guide adjustment
	9.13 Chip brush
	9.14 Limit switch

	10.0 Operating controls
	11.0 Operation
	11.1 Pre-Operation inspection
	11.2 Blade break-in procedure
	11.3 General operating procedure
	11.4 Evaluating cutting efficiency

	12.0 Maintenance
	12.1 Coolant level
	12.2 Gear box

	13.0 Troubleshooting the HVBS-710SG
	14.0 Replacement Parts
	14.1.1 HVBS-710SG Table and Stand Assembly – Exploded View
	14.1.2 HVBS-710SG Bow Assembly – Exploded View
	14.1.3 HVBS-710SG Assembly – Parts List
	14.2.1 HVBS-710SG Gearbox Assembly – Exploded View
	14.2.2 HVBS-710SG Gearbox Assembly – Parts List

	15.0 Electrical Connections for HVBS-710SG



